10

11 3

7. 12

19

Emrjoncy starting does mot have #tart-ir
gar protection. Ensare shift contrel is
in newtral befors starting engim.




Starter cover Assembly

NO. part No. Products name QT
1 [T15-01. 01. 02. 00 Starter cover component 1
2 |T15-01.01.00. 03 Starter cover gasket pipe 3
3 |T15-01.01. 00. 06 Starter rope reel 1
4 |GB/T96 Big washer 5 1

Cross recessed pan head tappin
5 |GB/T845 screwsSTh. bx12 ’ PoE !
6 |[T15-01.01.00. 14 Brake 1
7 |T15-01.01.00. 15 Brake torsion spring 1
8 |T15-01.01.00. 16 Wire retaining ring 1
9 [T15-01.01.00. 13 Big washer 1
10 |GB/T91 Cotter 01.2%20 1
11 [T15-01.01. 00. 19 Vortex spring 1
12 |T15-01. 01. 00. 18 Starting wheel bushing 1
13 |T15-01.01.00. 10 Actuating arm 1
14 |T15-01. 01.00. 12 Actuating arm spring 1
15 [T15-01.01. 00. 11 Return spring 1
16 [T15-01.01. 00. 17 Starting wheel 1
17 |GB/T896 Split washer 8 1
18 |T15-01. 01. 00. 09 Starter rope @5%2000 1
19 |T15-01.01.01. 00 Starting handle components 1
20 |T15-01.01. 00. 05 Starting handle cover 1
21 |T15-01.01. 00. 07 Press plate clip clutch 1
22 |T15-01. 01. 00. 08 Starting pressure plate 1
23 |GB/T97. 1 flat pad 6 1
24 [GB/T5783 Hexagon bolt M6%16 1
25 |T15-01. 01. 00. 04 Starter cover damping ring 1
26 |GB/T97.1 Plain washers 6 3
27 |GB/T5783 Hexagon bolt M6%20 3
28 [T15-01.01. 00. 01 Starter cover sticker (up) 1
29 |T15-01. 01. 00. 02 Starter cover sticker (side) 1
30 |T15-01.04. 02. 00 Wire stopper component 1




Air intake fuel system parts

NO. part No. Products name QT
1 |T15-01. 02. 02. 00 Carburetor components 1
2 |T15-01. 02. 05. 00 Inlet valve components 1

2-1 |T15-01. 02. 05. 02 Rubber inlet valve seat belt 1

2-2 |T15-01. 02. 05. 03 Inlet valve piece 2

2-3 |T15-01. 02. 05. 04 Valve plate clamp 2

90-4 |oB/1823 Cross recessed small pan head 6

screwM3*6

2-5 |GB/T93 Spring washer 3 6

2-6 |T15-01. 02. 05. 05 Tracheal circular connector 1
3 |GB/T97.1 flat pad 6 3
4 |GB/T5783 Hexagonal head bolt M6%20 3
5 [T15-01. 02. 00. 01 Shoulder gasket tube 2




6 |T15-01. 02. 00. 03 Muffler type O sealing ring 1
7 |T15-01.02.01. 03 Air intake silencer seat components 1

GB/T97. 1 flat pad 6 2
9 |[GB/T5783 Hexagonal head bolt M6%116 2
10 [T15-01. 02. 00. 02 The hard rubber 1
11 |T15-01. 04. 00. 05 The choke Connecting rod connectors 1
12 |T15-01. 02. 00. 04 Choke valve rocker 1
13 [GB/T96. 2 Large washer 5 1

Cross recessed pan head tapping

14 |GB/T845 screws ST4. 8«16 !
15 |GB/T6175 Hexagon nut 1
16 |T15-01. 02. 00. 05 Fuel filter bracket 1
17 (GB/T5783 Hexagonal head boltM6%10 1
18 |T15-01.02. 03. 00 Fuel filter components 1
19 |T15-01.02.00. 11 Filter type O sealing ring 1
20 [T15-01. 02. 00. 09 Filter element 1
21 |T15-01.02.00. 10 Filter casing 1
22 |T15-01. 02. 00. 08 Pipe clamp9 4
23 |T15-01. 02. 00. 07 Fuel pipe@5*@9%190 2

=,

17

. %
=2 ?
gy | o HT/




Electrical system unit

NO. part No. Products name QT
1 |T15-01.03. 00. 10 Fitting seat 1
2 |T15-01.03.07.00 The trigger component 1
3 |GB/T6172.1 Hexagon thin nut 2
4 |GB/T823 Cross recessed small pan head screwMb] 2
5 [T15-01.03. 00. 07 Positioning card 1
6 |T15-01.03. 00. 08 L-type screw 1
7 |T15-01.03. 00. 13 B-type cotter@1*14 1
8 |GB/T6172.1 Hexagon thin nutMb 1
9 |T15-01.03. 00. 09 Linkage joint 1
10 |T15-01.03. 00. 05 Dead plate 1
11 |T15-01. 03. 00. 04 Gasket pipe 2
12 |T15-01. 03. 06. 00 Charging coil components 1
13 |GB/T5789 Hexagon bolt with flangeM6*35 2
14 |T15-01.03. 00. 14 Pipe bed A 2
15 |T15-01. 03. 08. 00 Lighting coil components 1
16 |GB/T5789 Hexagon bolt with flangeM6*40 2
17 |T15-01. 03. 05. 00 Flywheel set 1
18 |T15-01. 03. 00. 03 Flywheel gasket 1




19 |T15-01. 03.00. 02 Fly wheel nut 1
20 |T15-01.03.03.00 Igniter controller component 1
21 |T15-01. 03. 04. 00 Wire fixation component 1
22 |GB/T97. 1 flat pad 6 2
23 [GB/5783 Hexagon bolt M6%20 2
24 |T15-01. 06. 02. 00 Earth stranded wire component 1
25 |GB/T5783 Hexagon bolt M6%12 2
26 |GB/T97. 1 flat pad 6 2
27 |T15-01.03.01.00 Ignitor coil component A 1
28 |T15-01. 03. 02. 00 Ignitor coil component B 1
29 [T15-01. 03. 00. 06 Spark plug BRT7HS 2
30 |GB/5783 Hexagon bolt M6%20 2
31 |GB/T97. 1 flat pad 6 2
Control system unit
NO. part No. Products name QT




1 T15-01. 04. 00. 09 Mounting rack 1
2 T15-01. 04. 00. 02 Torsional spring A 1
3 T15-01. 04. 01. 01 Magneto control lever 1
4 T15-01. 04. 00. 03 Torsional spring B 1
5 T15-01. 04. 00. 04 Throttle linkage fixing sleeve 1
6 T15-01. 04. 00. 01 Throttle cable end round 1
7 GB/T823 Cross recessed small pan head screwM6] 1
8 GB/T6175 Hexagon nutsM6 1
9 T15-01. 04. 01. 02 Compression spring 1
10 |T15-01. 04. 01. 03 Cap screw 1
11 |T15-01. 03. 00. 09 Connecting rod joint 1
12 |T15-01. 04. 00. 07 Choke valve Connecting rod 1
13 |T15-01. 04. 00. 10 Rubber stop block 1
14 GB/T9074. 14 Hexagon bolt and pain washer assemblyM6*12 1
15 [T15-01. 04. 00. 08 Bush 1
16  [GB/T5789 Hexagon bolt with flangeM6*65 1
17 |T15-01. 04. 00. 05 Choke Connecting rod connectors 1
18 |T15-01. 04. 00. 06 Throttle Connecting rod 1




Gear system components

NO. part No. Products name QT
1 T15-01. 05. 00. 06 wire rope pot head torsional spring 1
2 T15-01. 05. 00. 03 wire rope pot head 1
3 T15-01. 05. 00. 04 wire rope pot head gasket pipe 1
4 GB/T97. 1 flat washers 6 1
5 GB/5783 Hexagonal head bolt M6%20 1
6 T15-01. 05. 00. 07 gear shifting limit spring plate 1
7 GB/T5789 Hexagon flange bolts M6%12 1
8 T15-01. 05. 01. 00 gear shifting lever components 1
9 T15-01. 05. 00. 02 gear shifting connecting rod fixed bl{ 1
10 |T15-01. 05. 02. 00 gear shifting locking block component| 1
11 [GB/T93 Spring washer 5 3
12 |GB/T97. 1 flat pad 5 3
13 GB/T823 Cross recessed small pan head screw M5%12 3
14 |T15-01. 05. 00. 01 gear shifting rocker 1
15 |T15-01. 04. 00. 05 choke connecting rod joint 2
16 [T15-01. 05. 00. 05 rocker lever 1
17 [T15-01. 05. 00. 09 columnar nut 1
18 |T15-01. 05. 00. 08 gear shifting connecting rod 1




Engine system unit

NO. part No. Products name QT
1 T15-01. 06. 01. 01 Gearcase body omponent 1
2 T15-01. 02. 05. 05 weasand round joint 1
3 T15-01. 06. 00. 01 weasand round joint A 2
4 T15-01. 06. 00. 02 weasand 03*%07*220 1
5 T15-01. 06. 00. 02 weasand 03*%@7%220 1
6 T15-01. 06. 00. 03 pipe clamp 7 4
7 T15-01. 06. 00. 15 anode A 1
8 GB/T819. 1 Cross recessed countersunk flat head 1
9 T15-01. 06. 00. 16 Locating pin @6%12 2
10 |GB/T97. 1 flat pad 8 6




11 |GB/T5783 Hexagon bolt M8*60 6
12 |T15-01. 06. 00. 04 Exhaust inner cap 1
13 |T15-01. 06. 00. 05 Exhaust head gasket 2
14 |T15-01. 06. 00. 06 Exhaust outer cap 1
15 |T15-01. 06. 00. 07 Water pipe round splice 1
16 |T15-01. 06. 00. 08 Water pipe 05%09%310 1
17 [GB/T9074. 14 Hexagon bolt M6%30 13
18 [GB/T97.1 flat pad 6 13
19 [T15-01. 06. 00. 09 Cylinder cap 1
20 |T15-01. 06. 00. 10 Cylinder gasket 1
21 |GB/T5789 Hexagon bolt with flangeM6*35 11
22 |T15-01.06.00. 11 Thermostat housing 1
23 |T15-01. 06. 00. 14 Thermostat 1
24 |T15-01. 06. 00. 12 Thermostat housing sealing gasket 1
25 |T15-01. 06. 00. 13 Flat washer 1
26 |GB/T97. 1 flat pad 6 4
27 |GB/T5783 Hexagon bolt M6%20 4
28 |T15-01. 06. 00. 17 gearcase cover 1
29 |T15-01. 06. 00. 18 0il seal shell 1
30 |T15-01. 06. 00. 19 0il seal shell type O ring 1
31 |T15-01. 06. 00. 21 0il seal 13%25%6 2
32 |T15-01. 06. 00. 20 0il seal 25%38%6 2
33 |GB/T97. 1 flat pad 6 1
34 |GB/T5783 Hexagon bolt M6%16 1
35 |GB/T97. 1 flat pad 6 1
36 |GB/T5783 Hexagon bolt M6%12 1

9

]



Crank shaft connecting rod piston component

NO. part No. Products name QT
1 T15-01. 06. 03. 00 crankshaft connecting rod component 1
2 T15-01. 06. 00. 32 Woodruff key 1
3 T15-01. 06. 00. 23 bearing cover plate 2
4 T15-01. 06. 00. 22 crankshaft oil 23%36%13 1
5 T15-01. 06. 00. 24 Cover plate Retaining ring 1
6 T15-01. 06. 00. 30 needle bearing 50
7 T15-01. 06. 00. 31 needle cover plate 4
8 T15-01. 06. 00. 28 piston pin 2
9 T15-01. 06. 00. 29 piston pin clamping spring 4
10 [T15-01. 06. 00. 25 piston 2
11 |T15-01. 06. 00. 27 Deputy gas ring 2
12 [T15-01. 06. 00. 26 Main gas ring 2
12
11




1

Base Assembly

NO. part No. Products name QT
1 T15-02. 00. 00. 01 Base 1
2 GB/T5783 Hexagon head bolts M6%25 1
3 T15-02. 00. 00. 19 Clamp handle 1
4 T15-02. 00. 00. 18 ring gasket 1
5 T15-02. 00. 00. 17 wave washer 2
6 T15-02. 00. 00. 16 clamp hook 1
7 GB/T97. 1 flat gasket 6 1
8 GB/5783 Hexagon thin nut M6 1
9 T15-02. 00. 00. 14 front gear shifting rubber choke plug| 1
10 [T15-02. 00. 00. 08 base cushion gasket pipe 2
11 |T15-02. 00. 00. 07 Base cushion 4
12 |T15-02. 00. 00. 06 Throttle cable clamp 4
13 |T15-02. 00. 00. 09 base rubber chock plug 1




gear shifting connecting rod rubber

14 |T15-02. 00. 00. 10 2
sheath
15 |T15-02. 00. 00. 05 Handle connecting rod rubber jacket 1
16 |T15-02. 00. 00. 13 front operating throttle rubber choke |
plug(small)
17 1115202, 00. 00. 12 front Qperatlng throttle rubber choke |
plug(big)
18 |T15-02. 00. 00. 15 choke rocker connecting rod 1
19 |T15-02. 00. 00. 04 Rubber gasket 1
20 [T15-02. 00. 00. 03 Choker rod jacket 1
21 |T15-02. 00. 00. 02 Choker rod 1
22 |T15-02. 00. 00. 11 water nozzle 1
23 |T15-01. 02. 04. 00 Fuel pipe plug assembly 1
24 |T15-01. 02. 00. 06 Fuel pipe plug retaining plate 1
25 |GB/T97.1 flat gasket 6 1
26 |GB/T5783 Hexagon head bolts M6%20 1
_’lr—.




Clamp the bracket assembly

NO. part No. Products name QT
1 T15-03. 00. 00. 01 clamp bracket nut 2
2 T15-03. 00. 00. 03 pore plate 1
3 T15-03. 00. 00. 04 clamp bracket nut stud 1
Countersunk head half blind rivet
4 GB/T1015 04%99 2
5 T15-03. 00. 00. 36 clamp handle 2
6 T15-03. 00. 00. 34 Stern powder bolts 2
7 GB/T6175 hexagonal nut M6 1
8 GB/T97. 1 flat gasket 6 1
9 T15-03. 00. 00. 35 clamp plate 2
10 [T15-03. 00. 01. 01 left bracket 1
11 |T15-03. 00. 00. 05 homalocephalus bolts 4
12 |T15-03. 00. 00. 06 drive flap 2
13 |T15-03. 00. 03. 00 wire rope component 1
14 |oB/T823 Cross recessed small pan head screws 1
M6*8
Cross recessed countersunk head
15 |GB/T818 screws M8*10 2
16 |T15-03. 00. 00. 02 nylon gasket 2
17 [T15-03. 00. 00. 08 Bracket damping ring 2
18 |T15-03. 00. 00. 19 locating handle rubber sleeve 1
19 |T15-03. 00. 04. 00 Control lever component 1
20 [T15-03.00.07.00 Angle support frame components 1
21 |T15-03. 00. 00. 23 support frame pin 1
22 |GB/T896 split washer 5 2
93 |oB/T823 Cross recessed small pan head screws |
M5%6
24 |T15-03. 00. 00. 16 angle location 1

A




25 [T15-03. 00. 00. 18 angle location lock rod 1
26 [T15-03. 00. 00. 17 Angle support frame tension 1
27 |T15-03. 00. 00. 26 angle location lock shaft 1
28 |T15-03. 00. 00. 07 rotate bracket 1
29 |T15-03. 00. 00. 29 angle location lock stationay shaft 1
20 |T15-03. 00. 00. 28 angle location lock outer support 1
bracket
a1 |T15-03. 00. 00. 27 angle location lock inner support |
bracket
32 |T15-03. 00. 00. 30 spring 1
33  |GB/T896 split washer 4 2
34 |T15-03. 00. 00. 25 tension spring 1
35 |T15-03. 00. 00. 12 down bush 1
36 [T15-03. 00. 00. 13 o rubber ring 1
37 |T15-03. 00. 00. 14 down ring gasket 1
38 |T15-03. 00. 00. 20 locating handle bearing bush 1
39 |T15-03. 00. 00. 21 nylon gasket ring 1
40 [T15-03. 00. 00. 11 ring gasket 1
41 |T15-03. 00. 00. 09 clamp ring 1
42 |T15-03. 00. 00. 10 clamp ring friction piece 1
43 |T15-03. 00. 00. 15 clamp bolts seal ring 1
Six hexagon head bolts with flange
44 |GB/T5789 \6%20 1
45 |T15-03. 00. 00. 24 Support frame pin nylon bush 1
46  [T15-03. 00. 00. 31 bushing 1
47  [T15-03. 00. 02. 01 right bracker 1
48 |T15-03. 00. 05. 00 Angle limiting bolt component 1
49 [GB/T5782 hexagon headed bolt M6%145 1
50 |T15-03. 00. 00. 33 sticker 1
51 |GB/T827 rivet 02.5%6 2




Tiller Assembly

NO. part No. Products name QT
1 T15-04. 00. 03. 00 Throttle control wire components 2
2 GB/T889. 1 Type 1 nonmetallic insert hexagon lock nutM8 1
3 T15-04. 00. 01. 02 Stud M8%37 1
4 T15-04. 00. 00. 01 Steering handle pressing plate 1
5 T15-04. 00. 00. 03 Open the nylon bushing(short) 1
6 GB/T5783 Hexagon bolt M6%40 1
7 GB/T97. 1 Flat pad 6




8 T15-04. 00. 00. 15 Shoulder gasket pipe 1
9 T15-04. 00. 00. 16 Shift lever wave washer 1
10 [T15-04. 00. 00. 13 Shift lever 1
11 |T15-04. 00. 00. 14 Shift lever linkage 1
12 |GB/T 97.1 flat gasket 6 1
13 [T15-04. 00. 00. 17 Type B pin 01. 827 1
14 |T15-03. 00. 06. 00 Steering bracket component 1
15 [T15-03. 00. 00. 32 Stud M8*66 2
16 [T15-04. 00. 00. 02 Nylon washer 1
17 |T15-04. 00. 00. 04 Handle wave washer 1
18 [T15-04. 00. 00. 05 Opening nylon bushing(length) 1
19 [T15-04. 00. 00. 19 Shift instruction label 1
20 [T15-04.00.01.01 Steering handle 1
21 |T15-04. 00. 00. 06 Throttle lever clamp 1
22 |GB/T823 Cross recessed small pan head screwMb*12| 2
23  |T15-04. 00. 02. 00 Urgent stop switch assembly 1
24 [T15-04. 00. 04. 00 Throttle lever components 1
25 |T15-04. 00. 00. 07 Latch segment 1
26 |[T15-04. 00. 05. 00 Resistance tuning knob component 1
27 |GB/T91 Cotter 01.6%12 1
28 |T15-04. 00. 00. 09 Lining 1
29 |T15-04. 00. 00. 20 Flat washer 10. 7%17. 8%1 2
30 |T15-04. 00. 00. 08 Spring 1
31 |T15-04. 00. 00. 12 Accelerator label 1
32 GB/T845 Cross recessed pan head tapping screwsST2.2%5 1
33 |T15-04. 00. 00. 10 Handle 1
34 GB/TSZO Cross recessed countersunk flat head screwM5%25 1
35 |T15-04. 00. 00. 11 Handle rubber 1




NO. part No. Products name QT
1 T15-05. 00. 00. 01 Water device shell 1
2 T15-05. 00. 00. 06 Water pump cycloidal rubber ring 1
3 T15-05. 00. 00. 05 Shock absorber gasket 1
4 T15-05. 00. 01. 00 Double orifice shock absorber compone] 1
5 GB/T 97.1 flat washers6 8
6 GB/T5783 Hexagon bolt M6%18 3
7 T15-05. 00. 00. 09 Water pipe L-type rubber ring 1
8 T15-05. 00. 00. 07 Water pipe 1
9 T15-05. 00. 00. 08 Water pipe bow rubber ring 1
10 |T15-05. 00. 00. 04 Idle hole rubber sealing piece 1




11 T15-05. 00. 00. 03 Shell rubber seal

12 |T15-05. 00. 00. 02 Body gasket

13 |T15-01. 06. 00. 16 Locating pin@6#*12

14 |T15-05. 00. 00. 11 Exhaust pipe sealing packing

15 [T15-05. 00. 00. 10 Exhaust pipe

16 |GB/T5783 Hexagon bolt

17 |T15-05. 00. 00. 12 Exhaust pipe rubber mat

18 |T15-05. 00. 00. 14 Shock absorber plate

19 |GB/T6175 Hexagon nuts M8

20 |T15-05. 00. 00. 13 Nylon bush

21 |T15L-05.00.02.00 |Guide sleeve assembly

21-1|T15L-05. 00. 02. 01 |Locating sleeve

21-2|T15L-05. 00. 02. 02 |Damping sleeve

— === ]= ||~~~ ||~ |~

22 |GB/T893.1 Flexible retaining ring for hole 30




Underwater device

NO. part No. Products name QT
1 T15-06. 00. 00. 01 Underwater shell 1
2 T15-06. 00. 00. 17 Correct gear shim0.1 0.12 0.15 0.18 0.3 0.4 0.5 1
3 T15-06. 00. 00. 16 Conical roller bearing 1
4 T15-06. 00. 00. 18 Correct gear spiral bevel gears 1
5 T15-06. 00. 00. 06 Needle bearingF1420 1
6 T15-06. 00. 00. 07 Nylon ring gasket 1
7 T15-06. 00. 05. 02 Gear shifting cam 1
8 GB/T119. 1 Round pin @3*14 1
9 T15-06. 00. 05. 01 Gear shifting cam lever 1
10 |T15-06. 00. 00. 14 Bearing seal 1
11 |T15-06. 00. 04. 01 Bearing carrier 1
12 |T15-06. 00. 04. 06 With shelf edge cylindrical bearings 1
13 |T15-06. 00. 04. 05 0il seal 20%30%6 2
14 [T15-06. 00. 00. 15 Locating pin 04%12 4
15 |T15-06. 00. 04. 04 Bearing seat sealing strip 1
16 |[T15-06. 00. 04. 03 Shift lever type O sealing ring 1
17 [T15-06. 00. 00. 08 Drive shaft 1
18 |T15-06. 00. 01. 02 Shiml. 8 1
19 |T15-06.00.01. 01 Cylindrical roller thrust bearing 1
20 |T15-06. 00. 01. 03 Shiml. 2 1
21 |T15-06. 00. 00. 10 Pinion 1
22 |T15-06. 00.00. 11 Pinion nut 1
23 |T15-06. 00. 04. 02 Bearing pressure plate 1
24 |GB/T5783 Hexagon bol tM8*25 2
25 |GB/T6175 Hexagon nutsM6 1
26 [T15-06. 00. 00. 09 Drive shaft woodruff key 1
27 |T15-06. 00. 02. 02 Pump shell o-rings 1
28 |T15-06. 00. 03. 00 Water pump impeller component 1
29 |T15-06. 00. 02. 03 Water pump inner 1




30 [T15-06.00.02.01 Pump housing 1
31 |T15-06. 00. 00. 12 Pump pipe sealing ring 1
32 |T15-06. 00. 00. 13 Water pump dead plate 2
33  |GB/T5782 Hexagon boltM8%45 4
34 |T15-06. 00. 06. 01 Propeller shaft 1
35 |T15-06. 00. 06. 05 Compression spring 1
36 |T15-06. 00. 06. 02 Claw clutch 1
37 |T15-06. 00. 06. 03 Pin 5 1
38 |T15-06. 00. 06. 04 Circlip 1
39 |T15-06. 00. 06. 06 Shift plunger 1
40 [T15-06. 00. 06. 07 Gasket 1
41 [T15-06. 00. 07. 01 Underwater shell cover 1
42 |T15-06. 00. 07. 07 Neddle bearingl7BM2312 1
43 |T15-06. 00. 07. 04 Deep groove ball bearing6005 1
44 T15-06. 00. 07. 03 Reverse gear filler piece0.1 0.12 0.15 0.18 0.3 0.4 0.5 1
45 |T15-06. 00. 07. 02 Reverse the spiral bevel gears 1
46  [T15-06. 00. 07. 08 0il seal 17%30%6 2
47 |T15-06. 00. 07. 06 0-rings (thin) 1
48 [T15-06. 00. 07. 05 0-rings (thick) 1
49 |GB/T848 Gasket6 2
50 |GB/T5783 Hexagon boltM6*20 2
51 |T15-06. 00. 00. 19 Bush 1
52 |T15-06. 00. 08. 01 Propeller 1
53 |T15-06. 00. 09. 00 Propeller internal spline components 1
54 |T15-06. 00. 08. 02 Propeller bell mouthing 1
55 |GB/T96 Plain washers 10 1
56 |T15-06. 00. 00. 20 Hezagon castle nut 1
57 |GB/T91 Cotter@2. 5%20 1
58 |T15-06. 00. 00. 05 Water inlet cover B 1
59 |T15-06. 00. 00. 04 Water inlet cover A 1
60 GB/T819. 1 Cross recessed countersunk flat head screwM5*22 1
ol GB/T889. 1 Type I nonmetal insert hexagon lock nutM4 1
62 |T15-06. 00. 00. 21 Anode B 1
63 |GB/861. 1 Internal teeth lock washer6 1
64 |GB/5789 Hexagon flange boltsM6*30 1
65 |T15-06. 00. 00. 03 Plug seal 2
66 |T15-06. 00. 00. 02 0il mouth plug 2




Top Cover Assembly

NO. part No. Products name QT
1 T15-07. 00. 00. 05 cover 1
2 T15-07. 00. 00. 08 Left sticker 1
3 T15-07. 00. 00. 09 Right sticker 1
4 sticker 2

T15-07. 00. 00. 07




5 GB/T823 Cross recessed small pan head screw M4*14 4
6 T15-07. 00. 00. 01 Round nail binding @1. 2 21
7 T15-07. 00. 00. 03 Rear locking hook 1
8 T15-07. 00. 00. 04 Former locking hook 1
9 GB/T97. 1 Flat gasket 4 4
10 GB/T889. 1 I type nonmetal insert hexagon lock nut M4 4
11 |T15-07. 00. 00. 02 Cap rubber sealing strip 1
12 GB/T9074. 18 Cross recessed pan head tapping screwsST3.5%13 4
13 |GB/T97.1 Flat gasket 4 4
14 |T15-07. 00. 00. 06 Inlet flap 1
15 |T15-02. 00. 00. 20 Base label 1
NO. part No Products name QT




1 T15-08. 01. 00. 01 fuel tank body 1
2 T15-08. 01. 00. 02 oil clearner screen 1
3 T15-08. 01. 01. 00 fuel tank cap component 1
4 T15-08. 01. 00. 03 oil meter gasket 1
5 T15-08. 01. 02. 00 0oil meter seat component 1
6 GB/T97. 1 flat washer 5 4
Cross recessed countersunk head
! GB/T818 screws Mb*16 1
8 T15-08. 01. 03. 00 fuel pipe Check valve component 1
9 T15-08. 01. 03. 08 fuel pipe socket 2
10 [T15-08. 01. 03. 22 Clip(small) 2
11 [T15-08. 01. 03. 06 fuel pipe B 1
12 [T15-08. 01. 03. 05 filling pump shell 1
13 [T15-08. 01. 03. 07 fuel pipe B 1




10
NO. part No. Products name QT
1 T15-03.00.00.00 [Clamping bracket assembly 1
2 T15-05.00.00.00 [underwater device assembly 1
3 T15-00.00.00.01 |Shock absorber housing 2
4 T15-00.00.00.02 |Shock absorber block A 2
5 T15-00.00.00.03 |Shock absorber block BA 1
6 T15-00.00.01.00 |Cable connecting rod assembly 1
7 GB/T97.1 flat pad 6 4
8 GB/T5783 Six headed bolt M6*55 2
9 GB/T5783 Six headed bolt M6*75 2
10 GB/T6177 .1 Six angle flange nut M6 4
11 GB/T7940.1 Through pressure injection cup M6 1
12 GB/T823 Cross recessed small pan head screw 1
13 | T15-06.00.00.00 (Underwater device assembly 1
14 GB/T5783 Six headed bolt M8*30 10
15 GB/T97 1 flat pad 8 10
16 | T15-02.00.00.00 [Base assembly 1
17 GB/T5783 Six headed bolt M6*25 4
18 GB/T97 1 flat pad 6 4
19 | T15-04.00.00.00 |Steering assembly 1
20 | T15-01.00.00.00 (Engine assembly 1




[21 | T15-07.00.00.00 |[Top cover assembly




